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SCOPE

Intertek Building & Construction (B&C) was contracted by Sunoptics Prismatic Skylights to perform
testing in accordance with OSHA 1926.502(c) Safety Net Systems, on their External Skylight Fall-
Protection Guard. Results obtained are tested values and were secured by using the designated
test method(s). Testing was conducted at the Intertek B&C test facility in Fresno, California. This
report does not constitute certification of this product nor an opinion or endorsement by this
laboratory.

SUMMARY OF TEST RESULTS

Product Type: Guard
Series/Model: External Skylight Fall-Protection Guard
Size Tested: 1346 mm wide x 2438 mm high x 400 mm high (53" x 96" x 15-3/4")

TITLE RESULTS
Static Load 400 blm Pass
Impact Load 1,400 lb-ft Pass

For INTERTEK B&C:

COMPLETED BY: David Douglass REVIEWED BY: Tyler Westerling, P.E.
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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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TEST METHOD(S)

The specimen was evaluated in accordance with the following:

OSHA 1926 Subpart M, Fall Protection
Section 1926.502(c), Safety Net Systems
“... shall be capable of absorbing an impact force equal to that produced by the drop test...
"... The drop-test shall consist of a 400 pound (180 kg) bag of sand 30 +2 inches (76 £5 cm)
in diameter dropped into the net from [at least] 42 inches (1.1 m)..."

n

OSHA 1910 Subpart D, Walking-Working Surfaces
Section 1910.29(e), Covers
"... capable of supporting without failure, at least twice the maximum intended load..."
"... secured to prevent accidental displacement."

Cal-OSHA Title 8 Subchapter 7, General Industry Safety Orders
Group 1, General Physical Conditions and Structures Orders
Article 2, Standard Specifications
Section 3212, Floor Openings, Floor Holes and Roofs
".. capable of safely supporting the greater of 400 pounds or twice the weight of the
employees, equipment and materials that may be imposed on any one square foot..."

MATERIAL SOURCE/INSTALLATION

Test specimen was provided by the client. Representative samples of the test specimen will be
retained by Intertek B&C for a minimum of five years from the test completion date.

The specimen was installed by the client onto Signature Series double-dome skylight. The skylight
was installed by the client onto a test curb fabricated from Douglas fir nominal 2x8 lumber.

ANCHOR DESCRIPTION LOCATION SPACING
Guard: aluminum clip fastened with two #10 Lone sides 16" on center
x 3/4" hex washer head drill point screws g

Skylight frame: #12 x1-1/2" hex washer head Into sides of curb, all sides 12" on center

screws and rubber coated washer
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TEST SPECIMEN DESCRIPTION

Product Type: Guard

Series/Model: External Skylight Fall-Protection Guard

Product Size(s):
SIZE

Test Curb (1/D)
Skylight frame (O/D)
Dome rise (from bead)
Guard size (installed)
Guard height

Guard / dome clearance

Product Construction:
MEMBER

Screen
JOINT

All Corners

Version: 07/24/17

Intertek B&C
Intertek B&C

Metric

1219 x 2438 mm
1340 x 2559 mm
356 mm

1346 x 2438 mm
400 mm

Approximately 102 mm

MATERIAL
Steel

TYPE
Welded
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u.s.

48" x 96"

52-3/4" x 100-3/4"
14"

53" x 96"

15-3/4"
Approximately 4"

DESCRIPTION
Galvanized; 1/4" dia rod
DETAIL

Resistance-welded at all joints
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TEST RESULTS

The temperature during testing was 11°C (52°F). The results are tabulated as follows:

TITLE OF TEST RESULTS ALLOWED NOTE
Static Concentrated Load

400 Ibm on 1 ft?, 5 minutes Pass No contact with dome 1,2
Impact Load

400 |lbm, 42" drop height Pass Impact fully absorbed

5 minutes after impact Pass Load maintained 3,4,5

General Note: All testing was performed in accordance with the referenced standard(s).

Note 1: Load was applied to top of guard using 1' x 1' contact plate of high-density foam.

Note 2: At the end of 5 minutes, the load remained stationary in place with no further evidence
of sagging or other additional damage observed

Note 3: The 400 Ibm sandbag impacted the designated target area at the center of the guard.

Note 4: After impact, the following observations were made:
e The aluminum guard anchor clips deformed.
e The guard screen disengaged one anchor clip each side.
e No fractures were observed in the dome.

Note 5: For 5 minutes following impact, the load remained stationary in place with no further
evidence of sagging or other additional damage observed.
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PHOTOGRAPHS
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Photo No. 1
Prior to static load

A Photo No. 2
5 min. into static load at 400 Ibf on 1 ft?

Page 6 of 11

2524 E. Jensen Ave
Fresno, California 93706

Telephone: 559-233-8705
Facsimile: 717-764-4129
www.intertek.com/building

RT-R-AMER-Test-2805


http://www.intertek.com/building

2524 E. Jensen Ave
r Fresno, California 93706
Total Quality. Assured. Telephone: 559-233-8705

Facsimile: 717-764-4129
www.intertek.com/building

TEST REPORT FOR SUNOPTICS PRISMATIC SKYLIGHTS
Report No.: J1866.01-301-44
Date: 07/22/19

(A | s W S

—_—— —— e

Photo No. 3
After impact of 400 Ibm dropped 42"

gl o< a0

Photos No. 4
Disengaged guard clip; load still fully supported
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Photo No. 5
After impact test
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DRAWINGS
The test specimen drawings have been reviewed by Intertek B&C and are representative of the

test specimen(s) reported herein. Test specimen construction was verified by Intertek B&C per
the drawings included in this report. Any deviations are documented herein or on the drawings.
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SUNOPTICS

High Performance Prismatic Daylighting

6201 27th STREET
SACRAMENTO, CA 95822

Phone

Fax:
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FINISH
PRE-GALV.

MFG

APPROVED

TITLE

PROPRIETARY AND CONFIDENTIAL
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE
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